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Appendix 1A: Contact Information Form 

 

 

 

 

 

 

Facility: 

Street Address / PO Box: City: 

State: ZIP Code: Telephone Number: 

CEO name, credentials, and title (print): 

CEO phone number: CEO e-mail address: 

 Director of Nursing/CNO name, credentials, and title (print): 

Director of Nursing/CNO phone number: Director of Nursing/CNO e-mail address: 

Stroke Coordinator name, credentials, and title (print): 

Stroke Coordinator phone number: Stroke Coordinator e-mail address: 

Secondary Contact, if applicable, name, credentials, title (print): 

Secondary Contact phone number: Secondary contact e-mail address: 

Stroke Medical Director name, credentials, and title (print): 

Stroke Medical Director phone number: Stroke Medical Director e-mail address: 

Stroke Registry/Data Entry person name: 

Stroke Registry/Data Entry person phone number: Stroke Registry/Data Entry person e-mail address: 

Stroke Registry Reimbursement Contact person name: 

Stroke Registry Reimbursement Contact person phone number: Stroke Registry Reimbursement Contact person e-mail address: 
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Appendix 2A: GWTG-Stroke EMS Feedback Form 
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Appendix 2B: Example EMS Feedback Form 

  Stroke Code Feedback Form 

The information contained herein is deemed confidential and/or privileged and is protected from disclosure in 

accordance with North Dakota law. 

Patient ID (Call #):      
Date of 

Code:   
  

Patient Scenario   

EMS Service   EMS Crew   

Event 
Actual Time 

(Documented) 
Minutes 

GOALS  

(Documentation) 
Status 

R
U

N
 T

IM
E
S
 

Dispatch Time     GOAL - 15 mins 

on scene 
Met/Not 

Met 

Arrive Scene   0:00 

Leave Scene   0:00 Scene Time 

Arrive Destination    0:00 
0:00 

ER Check-In Time (DOOR):   0:00 

Protocol utilized?     
Met/Not 

Met 

Stroke Code Activated/Prenotification   0:00   
Met/Not 

Met 

Last known well (LKW)/Symptom onset   

Time since 

LKW 
  

Met/Not 

Met 

0:00   
Met/Not 

Met 

Blood Glucose Done   0:00   
Met/Not 

Met 

EKG Performed   0:00   
Met/Not 

Met 

Stroke Recognition Assessment 

Documented (BEFAST)  
  0:00   

Met/Not 

Met 

Stroke Severity Assessment Documented 

(FAST-ED) 
  0:00   

Met/Not 

Met 

IV/Saline Lock   0:00   
Met/Not 

Met 

SUMMARY 

What Went Well: 

  

Opportunities for 

Improvement: 

  

Patient Outcome: 

  

To continue the quality care we provide our patients, we are sending you this Stroke Code feedback. Its purpose is 

to help identify process improvement opportunities, and to ensure the integrity of the quality data reported.  Any 

times noted below in red designate that the time exceeds the benchmark. Constructive feedback and review of the 

case will be most helpful as we refine process issues.  
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Appendix 3A: GWTG-Stroke Time Tracker Report (Stroke Log) 
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Appendix 5A: Example Stroke Activation Protocol  
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Disclaimer: This is an example of a facility-specific stroke activation protocol. This document is meant to be a resource in the 

development of your own protocol that reflects your facility’s processes. Recommended by Stroke Task Force to spell out IV 

thrombolytic in policies/protocols, example: Tenecteplase. 
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Appendix 5B: CAH Example-Stroke Activation Protocol 
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Disclaimer: This is an example of a facility-specific stroke activation protocol. This document is meant to be a resource in the 

development of your own protocol that reflects your facility’s processes. 
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Appendix 6A: North Dakota Acute Stroke Treatment Guidelines 
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Appendix 6B: American Heart Association’s Clinical Practice Guidelines Reference 

• Ideal Foundational Requirements for Stroke Program Development and Growth: A Scientific 

Statement From the American Heart Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000424  

• Recommendations for the Establishment of Stroke Systems of Care: A 2019 Update 

A Policy Statement From the American Stroke Association 

https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000173  

• Guidelines for Adult Stroke Rehabilitation and Recovery 

A Guideline for Healthcare Professionals From the American Heart Association/American 

Stroke Association 

https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000098  

• 2021 Guideline for the Prevention of Stroke in Patients With Stroke and Transient Ischemic 

Attack: A Guideline From the American Heart Association/American Stroke Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000375  

• Identifying Best Practices to Improve Evaluation and Management of In-Hospital Stroke: A 

Scientific Statement From the American Heart Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000402  

• 2023 Guideline for the Management of Patients With Aneurysmal Subarachnoid 

Hemorrhage: A Guideline From the American Heart Association/American Stroke Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000436  

• 2022 Guideline for the Management of Patients With Spontaneous Intracerebral 

Hemorrhage: A Guideline From the American Heart Association/American Stroke Association 

https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000407  

• Guidelines for the Early Management of Patients With Acute Ischemic Stroke: 2019 Update 

to the 2018 Guidelines for the Early Management of Acute Ischemic Stroke: A Guideline for 

Healthcare Professionals From the American Heart Association/American Stroke Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000211  

• 2018 Guidelines for the Early Management of Patients With Acute Ischemic Stroke: A 

Guideline for Healthcare Professionals From the American Heart Association/American 

Stroke Association 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000158  

 

https://www.ahajournals.org/doi/10.1161/STR.0000000000000424
https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000173
https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000098
https://www.ahajournals.org/doi/10.1161/STR.0000000000000375
https://www.ahajournals.org/doi/10.1161/STR.0000000000000402
https://www.ahajournals.org/doi/10.1161/STR.0000000000000436
https://www.ahajournals.org/doi/full/10.1161/STR.0000000000000407
https://www.ahajournals.org/doi/10.1161/STR.0000000000000211
https://www.ahajournals.org/doi/10.1161/STR.0000000000000158
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Appendix 6C: ICH Anticoagulation Reversal Clinical Practice Guideline 

 

 

 

 

Reference: 

2022 Guideline for the Management of Patients With Spontaneous Intracerebral Hemorrhage: A 

Guideline From the American Heart Association/American Stroke Association (ahajournals.org) 

 

 

 

 

 

 

https://www.ahajournals.org/doi/epub/10.1161/STR.0000000000000407
https://www.ahajournals.org/doi/epub/10.1161/STR.0000000000000407
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Appendix 6D: Post-IV Thrombolytic Complication Management Guideline 

Post-IV Thrombolytics Complication Management Guideline 
Developed 4/2024 

 

Suspected Hemorrhagic Transformation after IV Thrombolytic Therapy: 

• Watch for: 

o Neurological decline 

o Headache 

o Decrease in level of consciousness 

o Nausea/vomiting 

o Sudden rise in blood pressure 

• If bleeding is suspected: 

o Discontinue IV Alteplase infusion (if applicable) 

o Notify Provider 

o Obtain STAT non-contrast head CT 

o Draw CBC, PT/INR, aPTT, fibrinogen level, type and crossmatch 

o Consult Neurologist/Neurosurgeon 

• Bleeding Confirmed, consider giving: 

o Cryoprecipitate 10 units infused over 10-30 min. 

o If cryoprecipitate is contraindicated or unavailable, administer: 

▪ Tranexamic Acid 1000 mg IV infused over 10 minutes OR 

▪ Aminocaproic acid 4-5 g IV infused over 1 hour, followed by 1 g IV until 

bleeding is controlled. 

• Supportive Therapy: 

o Blood pressure management 

o Blood glucose control 

Orolingual Angioedema: 

• Watch for: 

o Swelling of the tongue and lips 

o Slurred speech 

o Difficulty breathing 

• Maintain Airway  

o May require endotracheal intubation 

• Notify Provider 

• Discontinue IV Alteplase infusion (if applicable) 

• Hold ACE inhibitors 
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• Administer: 

o Methylprednisolone 125 mg IV 

o Diphenhydramine 50 mg IV 

o Famotidine 20 mg IV 

o If there is a further increase in angioedema, administer Epinephrine (0.1%) 0.3 mL 

subcutaneously or by nebulizer 0.5 mL 

 

Reference: 

 

Powers, W. J., Rabinstein, A. A., Ackerson, T., Adeoye, O. M., Bambakidis, N. C., Becker, K., 

Biller, J, Brown M, Demaerschalk BM, Hoh B, et al.. (2019). Correction to: Guidelines for 

the early management of patients with acute ischemic stroke: 2019 update to the 2018 

guidelines for the early management of acute ischemic stroke: A guideline for healthcare 

professionals from the American Heart Association/American Stroke Association. Stroke, 

50(12), https://doi.org/10.1161/str.0000000000000215 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

https://doi.org/10.1161/str.0000000000000215
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Appendix 7A: Example Stroke Order Sets 

Stroke Code Standard Order Set 

GENERAL    

• Vital Signs / Monitoring    

    Neuro signs every 15 minutes x 4, then per unit routine    

    Continuous oximetry    

    Vital signs every 15 minutes x 4, then per unit routine 

    Cardiac monitor        

• Diet   required, single select  

    Diet – NPO (including meds)  add to comments:  NPO unless dysphagia screen 

is successful    

• Diet Message / Swallow Screening    

   Dysphagia / Swallow screen   add to comments:  Nursing bedside dysphagia 

screen prior to any food, fluid, or oral medication    

• Nursing Assessment    

    Weigh patient – actual patient weight in kg   default to once    

• Nursing Intervention    

    Complete NIH Stroke Scale    

    Alert:  Minimize all punctures and lines, tubes, and/or catheter insertions after 

thrombolytic administration 

• Nursing Intervention – Tubes and Drains    

❑    Panel – Indwelling Foley catheter protocol   

• Notify Provider    

   Notify provider – vital signs parameters   defaults:  Pulse less than 50, SBP 

greater than 180 mmHg, SBP less than 100 mmHg, DBP greater than 105 mmHg, 

DBP less than 60 mmHg    

• Respiratory    

   Oxygen therapy adult and pediatrics   default follow oxygen protocol:  Yes; 

default SpO2:  Other (specify) and add to comments:  Maintain SpO2 greater 

than 94%    

• Consults – Physician     

   Consult Neuro / Vascular Interventional (stroke/TIA)    

   Consult Neurology    
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   Consult Neurovascular    

   Consult Neuro Telemedicine / One Call    

❑   Consult provider    

LABS    

• Hematology    

   Complete blood count with differential STAT    

❑   ESR STAT    

• Coagulation    

  Protime/INR   STAT    

  PTT   STAT    

• Point of Care Testing    

 POCT glucose x 1 STAT    

• Chemistry    

❑    C-reactive protein (inflammation) STAT    

 Comprehensive metabolic panel STAT    

❑  Lactic acid reflex to repeat STAT   

❑ Thyroid panel (FT4/TSH) STAT    

• Cardiac    

    Troponin I STAT    

• HCG Screening   

Add text:  Applies to all menstruating females, unless done within the last 48 hours, post 

tubal ligation, past hysterectomy, post fallopian tube coil, or past bilateral 

oophorectomy 

❑    HCG screen ASAP    

DIAGNOSTIC    

• Cardiovascular    

    EKG   default reason for exam:  Stroke; add to comments:  Do not delay CT scan 

to obtain EKG     

IMAGING    

• X-Ray    

❑   X-ray chest PA and lateral   default reason for exam:  Stroke    
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❑   X-ray chest portable   default reason for exam:  Stroke        

• Computerized Tomography 

   CT head without contrast STAT   default reason for exam:  Stroke    

❑   Panel CT brain without contrast STAT    

❑   Panel prep CT Brain Perfusion    

❑  CTA head    

❑  CTA neck    

IV FLUIDS  

• Venous / Arterial Access  

   2 large bore IVs (18 or 20-gauge, antecubital preferred for at least one PIV)    

   Peripheral IV with saline flush    

   Peripheral IV 

   0.9% NaCl 10 mL IV two times a day (0900-2100) and PRN   administration 

instructions:  Flush IV line as scheduled and as often as necessary before 

and after meds    

• IV Fluid  

❑   IV lock    

❑   0.9% NaCl IV solution at 75 mL/hour    

❑   Lactated ringers IV solution    

MEDICATIONS  

• Antipyretic  

❑   Acetaminophen (Tylenol) 650 mg rectal one time PRN fever > (indicate temp)   

PRN comment:  temperature greater than 100.4 degrees F    

 

• Cardiovascular Medication – Other    

   Antihypertensives – IV Push 

Labetalol (Trandate) 10 mg IV every 10 minutes PRN specified parameter   PRN 

comment:  SBP greater than 220 mmHg or DBP greater than 120 mmHg   

administration instructions:  Use FIRST unless HR less than 60 bpm.  Administer 

over 1 – 2 minutes.  Maximum dose of 300 mg in 24 hours. After 2 doses of 

any IV push antihypertensive, start nicardipine infusion and contact provider. 

OR 



 

35 
 

Hydralazine (Apresoline) 10 mg IV every 15 minutes PRN specified parameter x 2 

doses   PRN comment:  SBP greater than 220 mmHg or DBP greater than 120 

mmHg   administration instructions:  Administer over 1 – 2 minutes.  Use 

SECOND unless HR less than 60 bpm.  After 2 doses of any IV push 

antihypertensive, start nicardipine infusion and contact provider. 

   Antihypertensives – Continuous Infusion   single select 

  Nicardipine (Cardene) 0 – 15 mg/hour IV titrate   administration instructions:  

Start infusion at 5 mg/hour or previous rate; titrate by 2.5 mg/hour every 5 

minutes as needed to maintain desired blood pressure response.  Max dose 

of 15 mg/hour.  SBP goal less than 220 mmHg or DBP less than 120 mmHg 

unless otherwise ordered by provider.  When weaning, decrease infusion by 

2.5 mg/hour every 2 hours as tolerated.  To minimize the risk of peripheral 

venous irritation and extravasation, administer through large peripheral vein 

and change site of drug infusion every 12 hours.  If site rotation is not able 

to be maintained, consider central line administration. 

❑   Clevidipine (Cleviprex) 0.5 mg/mL IV emulsion:  0 – 21 mg/hour IV titrate   

administration instructions:  Begin infusion at 1 mg/hour.  Titrate infusion 

by doubling the rate every 90 seconds as needed to keep SBP goal less than 

220 mmHg or DBP less than 120 mmHg, unless otherwise specified by 

provider.  As BP approaches the goal, reduce intensity of titrations to 1 - 2 

mg/hour every 5 minutes (this titration typically results in 2 - 4 mmHg 

reduction in BP).  Usual dose 4 - 6 mg/hour; maximum recommended dose 

is 16 mg/hour but doses up to 21 mg/hour can be used.  Do not infuse via 

the same IV line as other lipid products.  Change infusion set and bottle at 

least every 12 hours.  Discard unused medication.  **Medication already 

infusing will continue at the current rate.**  **Bottle and tubing should not 

hang longer than 12 hours. Do not infuse via the same IV line as other lipid 

products.**    

 

• Antithrombotic       

Add text:  Refer to thrombolytic checklist for inclusion / exclusion criteria 
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IV Thrombolytic Order Set  

• Vital Signs / Monitoring 

❑   Vital signs every 15 minutes x 2 hours, every 30 minutes x 6 hours, then every 1 

hour x 16 hours    

❑   Neuro checks every 15 minutes x 2 hours, every 30 minutes x 6 hours, then every 

1 hour x 16 hours    

• Nursing Intervention   

❑   Complete NIHSS post Tenecteplase administration    

❑   Complete NIHSS on handoff and with any neurological decline    

• Notify Provider    

❑   Notify provider – vital signs parameters:    

• Pulse less than 50 

• Respiratory rate greater than 24 

• Systolic blood pressure greater than 180 

• Systolic blood pressure less than 100 

• Diastolic blood pressure greater than 105 

• Diastolic blood pressure less than 70 

❑   Notify provider for evidence of bleeding, neurological deterioration, or orolingual 

angioedema    

THROMBOLYTIC MEDICATIONS – CHOOSE ONLY ONE  

❑   Tenecteplase (TNKase)  

Tenecteplase (TNKase) IV bolus (CVA) 0.25 mg/kg IV now x 1 dose (max dose 25 

mg)   administration instructions:  Dilute 50 mg vial with 10 mL sterile water 

diluent provided to = 5 mg/mL concentration.  SWIRL GENTLY - DO NOT 

SHAKE.  Do not administer entire contents of the vial.  Draw up patient specific 

dose in a syringe (0.25 mg/kg, MAX 25 mg), discard remainder.  Flush line with 

10 mL sodium chloride 0.9%, then administer bolus rapidly IV push over 5 

seconds, followed by an immediate flush with 10 mL sodium chloride 0.9%.    

FOLLOWED BY Sodium chloride 0.9% flush 10 mL IV one time x 1 dose    

 -OR-  

❑    Alteplase  

IV Alteplase 0.9 mg/kg (max dose 90 mg) administration instructions: IV bolus 10% 

total IV alteplase dose over 1 minute. Then administer the remainder IV Alteplase 

infusion over 60 minutes , followed by 50 ml sodium chloride 0.9% at same rate as 

IV Alteplase infusion.  
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❑   No anticoagulants / antiplatlets for 24 hours    

• Hypertensive Management 

Goal SBP less than 180 mmHg and DBP less than 105 mmHg for 24 hours after 

thrombolytic treatment 

❑   Labetalol or Hydralazine 

Labetalol (Normodyne, Trandate) 10 mg IV every 10 minutes PRN   SBP greater 

than 180 mmHg or DBP greater than 105 mmHg administration instructions:  

USE FIRST UNLESS HR LESS THAN 60, THEN USE HYDRALAZINE FIRST.  

Administer over 1 – 2 minutes, may repeat x 1. Max 2 doses. Max 300 mg per 

24 hours. 

OR 

Hydralazine (Apresoline) 10 mg IV every 15 minutes PRN  SBP greater than 180 

mmHg or DBP greater than 105 mmHg administration instructions: USE FIRST 

IF HR LESS THAN 60.  If multiple hypertension medications are ordered, give 

second.  Administer over 1 – 2 minutes, may repeat x 1.  Max 2 doses.  After 2 

doses, start Nicardipine infusion and contact provider. 

❑   Nicardipine (Cardene) 0 – 15 mg/hour IV titrate administration instructions: USE 

SECOND. INITIAL:  Start at 5 mg/hour or previous dose and titrate by 2.5 

mg/hour every 5 minutes (rapid titration) to 15 minutes (gradual titration). Max 

dose 15 mg/hour. MAINTENANCE:  Adjust rate of infusion as necessary to 

maintain desired blood pressure response.  SBP goal is 170 – 180 mmHg and 

DBP goal is 95 – 105 mmHg unless otherwise ordered by provider. When 

weaning, decrease infusion by 2.5 mg/hour every 15 minutes as tolerated. 
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Hemorrhagic Stroke Order Set 

Hemorrhagic Stroke:  Intracerebral Hemorrhage (ICH) or Subarachnoid Hemorrhage (SAH)    

 

❑ Vital signs every 30 minutes x 2 hours, then every 1 hour  

• If titrating an antihypertensive infusion, perform vital signs every 15 minutes.  

❑ Neuro signs every 30 minutes x 2 hours, then every 1 hour  

❑ Cardiac monitor   

❑ Diet – NPO All stroke patients are to remain NPO, including PO medications, until 

successfully passes nursing dysphagia screen 

❑ Dysphagia / Swallow screen nursing bedside dysphagia screen prior to any food, 

fluid, or oral medication 

❑ Weigh patient  

❑ Seizure Precautions  

❑ Head of bed elevated at least 30 degrees 

❑ Complete NIH Stroke Scale    

❑ Notify provider – Vital sign parameters    

• Temperature greater than:  100.4 degrees F 

• Pulse greater than:  120 bpm  

• Pulse less than:  50 bpm  

• Respiratory rate greater than:  24 

 

❑ Notify provider – systolic blood pressure (SBP)  

• Unable to achieve and maintain SBP goals within one hour of initiation of 

antihypertensive medications 

• Significant fluctuations in SBP 

• Peaks and large variability in SBP 

• SBP less than 100 mmHg 

 

                  ❑ Fall precautions:  High risk - Right Hemisphere or Cerebellar stroke patients may 

  be at higher fall risk  

 

❑ Respiratory 

❑ Oxygen therapy Maintain saturations greater than 94%     

❑ Cardiovascular Medications – Other    



 

39 
 

❑ Systolic blood pressure (SBP) LESS than 220 mmHg on initial presentation – 

SBP goal 130 – 150 mmHg  

❑ If antihypertensive medications contain conflicting SBP goals, contact 

ordering provider to clarify target SBP 

❑ Hydralazine (Apresoline) 5 – 10 mg IV every 15 minutes PRN per 

parameter    

Administration instructions:   

• For systolic blood pressure (SBP) greater than 150 mmHg:    5 mg 

• For systolic blood pressure (SBP) greater than 170 mmHg:  10 mg 

• Notify provider if more than 3 doses are administered within 60 

minutes.   

• If multiple hypertension medications are ordered, give this as 

SECOND choice. 

❑ Labetalol (Normodyne; Trandate) 10 – 20 mg IV every 15 minutes PRN per 

parameter    

Administration instructions:   

• For systolic blood pressure (SBP) greater than 150 mmHg:    10 mg 

• For systolic blood pressure (SBP) greater than 170 mmHg:  20 mg 

• Hold if heart rate is less than 60 beats per minute.   

• Maximum dose of 300 mg per 24 hours. 

• Notify provider if more than 2 doses are administered within 30 

minutes.   

• If multiple hypertension medications are ordered, give this as 

FIRST choice. 

 

❑ Nicardipine (Cardene) infusion 0 – 15 mg IV titrate 

Administration instructions: 

• Initiate infusion at 5 mg/hour or continue current dose if 

transferred in.  

• Increase or decrease by 2.5 mg/hour as needed every 5 minutes to 

maintain SBP 130 - 150 mmHg, not to exceed maximum ordered 

dose.  

• Notify provider if maximum ordered dose is not sufficient to 

achieve hemodynamic goal.  

• When discontinuing, decrease infusion by 2.5 mg/hour every 2 

hours until off, while maintaining goal parameters.  

• To minimize the risk of peripheral venous irritation and 

extravasation administer through large peripheral vein and change 
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site of drug infusion every 12 hours.  If site rotation is not able to 

be maintained, consider central line administration.  

 

❑ Systolic blood pressure (SBP) GREATER than 220 mmHg on initial 

presentation – SBP goal 140 – 160 mmHg    

❑ If antihypertensive medications contain conflicting SBP goals, contact 

ordering provider to clarify target SBP 

❑ Hydralazine (Apresoline) 5 – 10 mg IV every 15 minutes PRN per 

parameter   

Administration instructions:   

• For systolic blood pressure (SBP) greater than 160 mmHg:  5 mg 

• For systolic blood pressure (SBP) greater than 180 mmHg:  10 mg 

• Notify provider if more than 3 doses are administered within 60 

minutes.   

• If multiple hypertension medications are ordered, give this as 

SECOND choice. 

 

❑ Labetalol (Normodyne; Trandate) 10 – 20 mg IV every 15 minutes PRN 

per parameter 

Administration instructions:  

• For systolic blood pressure (SBP) greater than 160 mmHg:  10 mg 

• For systolic blood pressure (SBP) greater than 180 mmHg:  20 mg 

• Hold if heart rate is less than 60 beats per minute.   

• Maximum dose of 300 mg per 24 hours. 

• Notify provider if more than 2 doses are administered within 30 

minutes.   

• If multiple hypertension medications are ordered, give this as 

FIRST choice. 

 

❑ Nicardipine (Cardene) infusion 0 – 15 mg IV titrate  

Administration instructions: 

• Initiate infusion at 5 mg/hour or continue current dose if 

transferred in.  

• Increase or decrease by 2.5 mg/hour as needed every 5 minutes to 

maintain SBP 140 - 160 mmHg, not to exceed maximum ordered 

dose.  

• Notify provider if maximum ordered dose is not sufficient to 

achieve hemodynamic goal.  
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• When discontinuing, decrease infusion by 2.5 mg/hour every 2 

hours until off, while maintaining goal parameters.  

• To minimize the risk of peripheral venous irritation and 

extravasation administer through large peripheral vein and change 

site of drug infusion every 12 hours.  If site rotation is not able to 

be maintained, consider central line administration.  

 

 

 

Disclaimer: This is an example of what your stroke order sets may look like. This document is meant to be a resource for developing 

order sets. Order sets should be specific to your facility’s stroke code process, follow clinical practice treatment guidelines, and be 

developed with the collaboration of your stroke management team. 
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Appendix 8A: Evidence-Based Dysphagia Screen (Fillable Form) 

 

YALE SWALLOW PROTOCOL  

 

ADMINISTRATION FORMS (3) 

 

 

Administration Form 1.  

 

Yale Swallow Protocol 

Step 1:  Exclusion Criteria 

 

_____ Protocol Deferred:  NO risk factors for aspiration.  

 

Protocol deferred if any YES answer to the following criteria  

 

Yes  No  

 

_____  _____  Unable to remain alert for testing 

 

_____  _____  No thin liquids due to preexisting dysphagia 

 

_____  _____  Head-of-Bed restricted to <30º 

 

_____  _____  Tracheotomy tube present 

 

_____  _____  NPO order for medical/surgical reason 

 

  

If a patient’s clinical status changes resulting in a new risk for aspiration re-administer protocol before oral 

intake of food or medicine.  
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Administration Form 2. 

 

Yale Swallow Protocol 

Step 2:  Administration Instructions 

 

Perform protocol if patient is an aspiration risk and 

ALL Step 1 boxes are checked NO 

 

• Brief Cognitive Screena:     
 
  _____ What is your name?     _____ Open your mouth 

 
_____ Where are you right now?    _____ Stick out your tongue 

 
_____ What year is it?      _____ Smile 

 

• Oral-Mechanism Examinationb:     
 
  _____ Labial closure 
 

_____ Lingual range of motion 
 

_____ Facial symmetry (smile/pucker) 
 

• 3-Ounce Water Swallow Challengec:     

• Sit patient upright at 80-90º (or as high as tolerated >30º) 

• Ask patient to drink the entire 3 ounces (90cc) of water from a cup or with a straw, in sequential 
swallows, and slow and steady but without stopping (Note:  Cup or straw can be held by staff or 
patient) 

• Assess patient for coughing or choking during or immediately after completion of drinking 

a,b Information from the brief cognitive screen and oral mechanism examination provide 
information only on odds of aspiration risk with the 3 ounces water swallow challenge and 
should not be used as exclusionary criteria for screening. Nursing discretion is acceptable. 

 

c It is permissible to repeat the 3 ounce water swallow challenge if it is thought the patient may 
pass with a second attempt.   
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Administration Form 3. 

 

Yale Swallow Protocol 

Step 3:  Pass/Fail Criteria 

 

Results and Recommendation 

 

_____ PASS:  Successful uninterrupted drinking of all 3 ounces of water without overt signs of 

aspiration (coughing/choking) either during or immediately after completion.  

• If patient passes, collaborate with MD/APP to order appropriate oral diet.  

• If adequate dentition order a soft solid consistency or regular consistency diet 

• If inadequate dentition or edentulous order a liquid and puree diet 

• Consult with speech-language pathologist for other diet modifications 
 
 

_____  FAIL:  Inability to drink the entire 3 ounces in sequential swallows due to interrupted 

drinking (stopping/starting) or patient exhibits overt signs of aspiration (coughing/choking) either during 

or immediately after completion.  

• If patient fails, keep NPO (including medications) and request the MD/PA/LIP to order a consult 
for a swallow evaluation by speech-language pathology.  

 

OR 

 

• Continue NPO status and re-administer the protocol in 24 hours if patient shows clinical 
improvement 

• If patient fails again request the MD/PA/LIP to order a consult for a swallow evaluation by 
speech-language pathology.   
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Appendix 8B: Evidence-Based Dysphagia Screen-Infographic.  

 

Available at: 

https://www.hhs.nd.gov/sites/www/files/documents/DOH%20Legacy/EMS/Stroke/Education/20

23%20Updated%20Yale%20Swallow%20Screen.pdf 
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Appendix 9A: Example Education Plan and Record 
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Appendix 13A: GWTG-Stroke How to Pull Your Patient List 
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Appendix 13B: GWTG-Stroke Rural Stroke Recognition Report (Quality Metrics) 
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Appendix 14A: Stroke Case Review Form 

Stroke Case Review Form for Performance Improvement 

Arrival Date: Stroke Type: IV Thrombolytic: Y/N 

Question Comment Recommendation Timing Indicators 

Arrival mode (EMS/Walk-in)    

EMS pre-notification? (y/n)    

Blood glucose obtained? (y/n)    

EMS stroke assessment? (y/n)    

ED Arrival Time   Door: 

Last Known Well (LKW) Time   LKW to Door: 

Stroke Code Activation  < 15 minutes Door to Code: 

Acute Stroke Team Assembled  < 15 minutes Door to AST: 

Telestroke Activation   Door to Telestroke: 

CT Initiated  < 25 minutes Door to CT: 

CT Read  < 45 minutes Door to CT read: 

Transfer out of ED  < 120 minutes Door to Transfer: 

IV Thrombolytic 

Question Comment Recommendation Timing Indicators 

Weight obtained (method)  Actual weight (bed 

scale) 

 

Dual Sign Off    

Risks/Benefits/Alternatives/Consent    

Inclusion/Exclusion Criteria    

BP Prior to IV Thrombolytic  BP and pulse 

documented within 

5 minutes of IV 

thrombolytic bolus. 

BP <185/110 

 

Bolus Time  < 60 minutes Door to Needle: 

Infusion Time (if applicable)    

Post IV Thrombolytic Monitoring  BP maintained at 

<180/105 after IV 

thrombolytic 

administered. 

VS q. 15 minutes 

Post IV Thrombolytic Complication 

Monitoring 

 Assess for 

orolingual 

angioedema and 

bleeding.  

q. 15 minutes with neuro 

checks 

Hemorrhagic 

Question Comment Recommendation 

Blood Pressure Control  Utilize clinical practice guidelines 

blood pressure management 

medications to achieve BP <140/90. 

Reversal to Anticoagulation  Per facility reversal protocol. Consult 

Neurologist. 
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Documentation 

Question Comment Recommendation Timing Indicators 

VS and Neuro Checks   q. 15 min.  

NPO Order and/or Dysphagia Screen 

Documented (y/n) 

 Prior to any PO 

intake, recommend 

evidence-based 

dysphagia screen 

 

NIHSS Documented (y/n)  On admit/before IV 

thrombolytic and 

after IV 

thrombolytic/before 

discharge 

 

Stroke Order Sets Used (y/n)    

Reason No IV Thrombolytic Given 

(y/n) 

 Must be 

documented if 

within treatment 

window 

 

Reason for Delay in Stroke 

Treatment or Transfer Documented 

(y/n) 

   

Consideration of Endovascular 

Treatment (y/n) 

   

 

Comments/Summary of Case Review 

Is workflow in record consistent with 

best practice and with facility 

protocol?  

 

Are there any opportunities for 

improvement noted? 

 

Are there any concerns for patient 

safety? 

 

EMS and clinical staff feedback 

provided (y/n) 
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Appendix 14B: Performance Improvement Action Plan Templates 

Problem Solving Plan-Do-Study-Act (PDSA) 

Name:       Date: 

 

Notes/Additional Details: 

 
 
 
 
 

 

 

 

Problem Statement:   
 
 
 
 

D
o

 

Action Plan: 
 
 
 
 
 
 
 
 
 
 
 

Background/Current State: 
 
 
 
 
 

Goal(s)/Target State: 
 
 
 
 
 
 
 
 

St
u

d
y 

Results/Learnings: 
 

Analysis/Root Cause(s) Identified: 
 
 
 
 
 
 
 
 
 

A
ct

 

Sustainment Plan: 
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Appendix 15A: Example Stroke Transfer Protocol 
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Appendix 15B: Example Transfer Algorithm 
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Appendix 16A: Stroke Leadership Attestation Letter 

 


